
Environment Clearance of Multiunit Residential Development on khasra no. 243/244/1/1/KH/3, 243/244/1/1/KA/2,
243/244/1/1/KH/2, 243/244/1/1/GHA/2, 243/244/1/1/GA/2, 243/244/1/1/DA/2, 243/244/1/1/CHA/2, 243/244/1/2/2,

243/244/1/CHHA/2, 243/244/1/1/KA/3 at Village- Badwai, Tehsil-Huzur, District- Bhopal, Madhya Pradesh,
India.CONCEPTUAL PLAN

www.dasindia.org Page 1

CONCEPTUAL PLAN
1. INTRODUCTION

1.1 Introduction

The purpose of Development projects is to plan, design and construct buildings and ancillary

facilities as well as parks in a manner that is consistent with City policiesand is meant to give

economic benefits to the society like increase in GDP, employment generation, foreign

exchange earning etc., which mostly aimed at, are tangible ones. Simultaneously, development
[...]
Water from Kolar is supplied to the city through two main feeder lines. Feeder Main-I takes off

from the Gravity mains near Kolar Triangle and supplies to following areas: 1100 quarters,

Hosangabad, board office, Modi mill, Pulpukhta, Bharat Talkies triangle, bus stand, and Sindhi

colony, Shahjahanabad, PGBT tanks, Nupur Kunj and Saket Nagar.

Upper Lake

Raw water is extracted from the lake at seven different points from where it is treated and

pumped to the distributionnetwork. Apart from supply to the distribution network direct supply

is also provided to bulk consumers like BHEL(Bharat Heavy Electrical Limited), MES

(Military Engineering Services), Central Railways and Straw products.

The total installed capacity of all the treatment units on the Upper lake is approximately 88

MLD.

Groundwater supplies

In addition to the surface water sources, Bhopal Municipal Corporation also supplies water

from 541 borewells supplyfor drinking purposes. The total amount of groundwater supplies is

reported by BMC to be around 22.5 MLD.Groundwater supplies include both handpumps as

well as piped networks connected though borewells.

Water Tankers

In addition to the piped water supply systems Bhopal Municipal Corporation has also made

provision for water tankers to serve area not covered by the distribution network. On an

average 35 tankers of 6000L capacity each make 10 trips in a day. However, this figure

fluctuates highly with seasonal variation in demand.

Quality Standards

The objective of Water Works Management is to ensure that the water supplied is free from

pathogenic organisms, clear, palatable and free from undesirable taste and odour, of reasonable

temperature, neither corrosive nor scale forming and free from minerals which could produce

undesirable physiological effects. The establishment of minimum standards of quality for

public water supply is of fundamental importance in achieving this objective. The physical and

chemical quality of drinking water shall be in accordance with the recommended guidelines.

Parameters for analysis of water quality were selected based on the utility of the particular

source of water as per MoEF guidance. Hence quality of ground water was compared with IS:



Environment Clearance of Multiunit Residential Development on khasra no. 243/244/1/1/KH/3, 243/244/1/1/KA/2,
243/244/1/1/KH/2, 243/244/1/1/GHA/2, 243/244/1/1/GA/2, 243/244/1/1/DA/2, 243/244/1/1/CHA/2, 243/244/1/2/2,
243/244/1/CHHA/2, 243/244/1/1/KA/3 at Village- Badwai, Tehsil-Huzur, District- Bhopal, Madhya Pradesh, India.

CONCEPTUAL PLAN

www.dasindia.org Page 21

10500 for drinking purposes and surface water quality were compared with CPCB Water

Quality Criteria against  A, B,C, D& E class of water.

Water Supply at Project Site:

During the construction stage, water will be sourced primarily through tankers arranged by the

contractor.

During the operational stage, water supply will be through municipal supply.Total water

demand for the project is estimated to be 364 KLD, out of which fresh water requirement is

229 KLD to meet the domestic needs. Fresh water will be drawn from the municipal supply

lineslaid down in the region by BMC.

Underground tanks shall be provided in the proposed project for domestic and firefighting

purposes. The water shall be distributed through gravity system from the respective overhead

tanks. Network of distribution system is planned on the basis of closed loops, so that a specific

pocket gets water from minimum two points. In case one point is under repair, the entire

distribution system will not be affected

The water will be boosted from central underground storage tank to overhead tanks over

building roofs by hydro-pneumatic pumps. By using hydro-pneumatic pump set of variable

drive, the same set of pumps will be used for a group of buildings by single supply feeder.

Figure 9:Water Treatment  Schematic Flow Diagram of WTP

Water Supply Fire
Water Tank

Raw
Water Tank

Filtration

(Optional)
Chlorination/
UV Treatment

DomesticUse

Overflow

Overflow



Environment Clearance of Multiunit Residential Development on khasra no. 243/244/1/1/KH/3, 243/244/1/1/KA/2,
243/244/1/1/KH/2, 243/244/1/1/GHA/2, 243/244/1/1/GA/2, 243/244/1/1/DA/2, 243/244/1/1/CHA/2, 243/244/1/2/2,
243/244/1/CHHA/2, 243/244/1/1/KA/3 at Village- Badwai, Tehsil-Huzur, District- Bhopal, Madhya Pradesh, India.

CONCEPTUAL PLAN

www.dasindia.org Page 22

2.4 Salient Features of Sewerage System

2.4.1 Sewerage System

The internal sewer lines will belaid down at the time of development of the area. The trunk

sewer required for the development area is to be completed. The sewerage treatment plant

having capacity of 375 KLD will be installed at site.

Underground drains have been planned in most of the areas and are being constructed along

with the development of sectors.

Sanitary sewage is mostly the spent water of the community draining into the sewer system

with some ground water and a fraction of storm run-off from the area, draining into it. The

sewers should be capable of receiving the maximum discharge expected at the end of design

period. Since it is both difficult and uneconomical to augment the capacity of the system at a

later date, sewers are usually designed for the maximum expected discharge to meet the

requirement of the ultimate development of the area. A design period of 30 years for all types

of sewers is usually considered.

2.4.2 Sewage Collection and Treatment

The soil & waste from Toilets & Kitchen will be collected in Gully Traps & Manholes in
single network of S.W. / R.C.C. pipes laid underground having Manholes / Inspection
chambers at appropriate intervals and shall be discharged intoSewage Treatment Plant for
Treatment and further reuse after Treatment.

2.4.3 Waste Water Recycling
To reduce the total water requirement, to reduce the dependability on sources, to follow the
guidelines of MoEF and to protect the environment, it is recommended to adopt recycling of
treated effluent from sewage treatment plant (STP) for the purpose of flushing, horticulture,
DG Set cooling and any other low end uses. Treated effluent from STP shall be further treated
by filtration and chlorination / UV treatment and stored in underground storage tank for this
purposes. For the purpose of recycling, the booster pumps will take this water from Under
Ground Tank and supply to an independent water supply network for flushing, DG set cooling,
irrigation and horticulture use of the Residential Complex.
Although the entire spent water of a community should contribute to the total flow in a sanitary
sewer, it has been observed that a small portion is lost in evaporation, seepage in ground,
leakage etc. In some arid areas, the fraction reaching the sewer may be as low as 40 %, while
for an intensely developed area, it may be as high as 90%. In this scheme, 90 % has been taken
as interception factor.

310 KLD wastewaterwill be generated, which will be treated in the STP of375KLD up to
tertiary treatment and recycled for various uses including Flushing, Horticulture and other low
end use. Spare treated water will be disposed into Municipal Sewers.



Environment Clearance of Multiunit Residential Development on khasra no. 243/244/1/1/KH/3, 243/244/1/1/KA/2,
243/244/1/1/KH/2, 243/244/1/1/GHA/2, 243/244/1/1/GA/2, 243/244/1/1/DA/2, 243/244/1/1/CHA/2, 243/244/1/2/2,
243/244/1/CHHA/2, 243/244/1/1/KA/3 at Village- Badwai, Tehsil-Huzur, District- Bhopal, Madhya Pradesh, India.

CONCEPTUAL PLAN

www.dasindia.org Page 23

Table 7: Estimated Characteristics of Raw and Treated Sewage

Parameter Raw Sewage

(Influent)

Treated Sewage

(After Secondary
Treatment)

Treated Sewage

(After Tertiary
Treatment)

pH 7.5 – 8.5 6.5- 8.5 6- 8

BOD3 at 270C (mg/l) 250 - 350 < 30 < 5

COD (mg/l) 400 - 500 < 100 < 10

Suspended solids (mg/l) 250 - 450 < 100 < 5

Oil and Grease (mg/l) 30 < 10 < 1

STP Capacity: 375 KLD

Process: MBBR Technology (Detailed process mention below in secondary treatment
process)

Location: Open

Sewage Treatment Units
Modular STP based on Moving Bed Bioreactor (MBBR) technology with capacity of 375 KLD
will be installed for waste water treatment. Physico chemical characteristics of influent and
effluent are given as:

The STP will include the following unit operations:

 Primary treatment : Bar Screen, Oil & Grease Separator, Homogenization Tank
 Secondary treatment :Aeration Tank (MBBR), Settling tank, Chlorine Dosing.

 Tertiary treatment     : Multigrade Filter (Dual Media Filter), Activated Carbon
Filter, Softener (if required)

 Sludge conditioning  : Aerobic Digester, Sludge Thickener / Filter Press

 Primary Treatment

Raw sewage will flow through an Oil & Grease Separator and then through a bar screen

chamber to an equalization Tank/Homogenization tank. The bar screen shall be so designed

that it can be cleaned manually from outside the tank. Two submersible solid handling pumps

shall be provided in the Equalization Tank to pump the collected Raw Sewage to the Aeration

Tank. An Automatic controller shall be provided in the Equalization Tank to turn the pump off

at the low water level in the tank and to start the pump automatically when water level is high.

Air will be introduced in the Equalization Tank through submerged air diffusers, to prevent the

sewage from becoming septic during long retention or low load conditions.



Environment Clearance of Multiunit Residential Development on khasra no. 243/244/1/1/KH/3, 243/244/1/1/KA/2,
243/244/1/1/KH/2, 243/244/1/1/GHA/2, 243/244/1/1/GA/2, 243/244/1/1/DA/2, 243/244/1/1/CHA/2, 243/244/1/2/2,
243/244/1/CHHA/2, 243/244/1/1/KA/3 at Village- Badwai, Tehsil-Huzur, District- Bhopal, Madhya Pradesh, India.

CONCEPTUAL PLAN

www.dasindia.org Page 24

 Secondary Treatment

The Raw Sewage that comes into the Aeration Tank shall be aerated by using Fine Bubble

Diffusers mounted in a grid at the bottom of the tank. Facility will be made to pull up the

diffusers for cleaning if necessary. Air will be supplied to the diffusers by twin lobe rotary air

blowers located in the plant room. The Aeration system shall be designed in a way so as to

achieve complete mixing of the sludge organisms with raw sewage in order to achieve a MLSS

of between 3000-4000 mg/l in the Aeration Tank.

From the Aeration Tank this mixed liquor passes into a clarifier. The liquid in the clarifier tank

is maintained in quiescent condition allowing the solids to settle at the bottom of the clarifier

for collection. The accumulated solids (activated Sludge) shall be constantly pumped back into

the aeration tank by sludge recycle pumps. This return sludge undergoes further digestion in

the aeration tank and also provides the active organism needed to digest the incoming raw

sewage. The clarifier shall be provided with an overflow weir to collect the treated effluent and

a scum baffle shall keep any floating matter from passing out in the final treated water. Treated

water from clarifier shall overflow into Treated Effluent Tank.

MBBR systems are based on reactors that are filled with plastic carriers to provide a surface

that is colonized by bacteria that grow into a biofilm. The reactors can be operated under

aerobic conditions for BOD removal and nitrification or under anoxic conditions for

denitrification. During operation, the carriers are kept in constant circulation. In an aerobic

reactor, circulation is induced through the action of air bubbles injected into the tank by a

coarse bubble diffuser system. In an anoxic reactor, a submerged mixer is typically supplied.

The carriers can occupy up to 70% of the reactor volume on a bulk volume basis.

 Tertiary Treatment
Treated water shall flow through a disinfected water will be passed through a Multi-grade

Filter, an Activated Carbon Filter and a softener and stored in a Treated Sewage Water Tank.

Water from this tank will be used for flushing, cooling towers of the DG sets and for

horticulture within the site. Spare treated water shall be utilized for agricultural uses.

 Sludge Conditioning
Excess sludge from the bottom of the clarifier shall be digested into an adjoining aerobic

digester cum thickener tank. In this tank sludge shall be aerated. The air shall be shut off

periodically and supernatant water will be led back into the Equalization Tank. This way the

sludge shall be thickened and its volume shall be reduced. The thickened sludge will be further

solidified using a centrifuge or a filter press and the solid cakes will be disposed along with

MSW for bio composting.



Environment Clearance of Multiunit Residential Development on khasra no. 243/244/1/1/KH/3, 243/244/1/1/KA/2,
243/244/1/1/KH/2, 243/244/1/1/GHA/2, 243/244/1/1/GA/2, 243/244/1/1/DA/2, 243/244/1/1/CHA/2, 243/244/1/2/2,

243/244/1/CHHA/2, 243/244/1/1/KA/3 at Village- Badwai, Tehsil-Huzur, District- Bhopal, Madhya Pradesh,
India.CONCEPTUAL PLAN

www.dasindia.org Page 15

Figure 10:PROCESS FLOW DIAGRAM FOR SEWAGE TREATMENT PLANT (STP)



Environment Clearance of Multiunit Residential Development on khasra no. 243/244/1/1/KH/3, 243/244/1/1/KA/2,
243/244/1/1/KH/2, 243/244/1/1/GHA/2, 243/244/1/1/GA/2, 243/244/1/1/DA/2, 243/244/1/1/CHA/2, 243/244/1/2/2,
243/244/1/CHHA/2, 243/244/1/1/KA/3 at Village- Badwai, Tehsil-Huzur, District- Bhopal, Madhya Pradesh, India.
CONCEPTUAL PLAN

Page 16
www.dasindia.org

2.5 Power Requirement, Source and Backup

The details of power requirement & Source are given below:

Power requirement: 1620 KW (2025 kVA)

Source of Power:  MPMKVVCL, Bhopal

Back up DG sets: 1X 25 kVA

Table 8: Energy Conservation Measures Adopted

Sl. Energy Efficient Features

1. Maximum utilization of natural light

2. CFL/LED in the common areas

3. Use of solar lights in open areas and landscaped area with 20% dual lighting system.

4. All openings are shaded to reduce heat loss

6. U-values of roof, external wall and fenestration will meet requirements as specified in

the Energy Conservation Building Code (ECBC)

7. The water supply pumping system will be provided with variable speed drive to

conserve energy at part load.

8. Compliance for Window glazing U-values if window to wall ratio is more than 30%

9. Use of BEE 4-star rated or equivalent appliances will be promoted

10. Minimum glazing factor in regularly occupied spaces

Permissible U-values (W/m2 °C) as per ECBC:

Roof: 0.409,      External wall: 0.44,     Fenestration: 3.3

2.6Storm Water Drainage System

The rainwater will be collected through piped drains and conveyed into rainwater

harvesting system. All storm water drains have been designed for adequate size and slope

such that there shall not be any flooding in the site. It shall be ensured that no wastewater

shall enter into storm water drainage system.

Water harvesting pits have been proposed for augmentation of ground water. The

rainwater collected from the rooftop, green & paved areas will be conveyed into the

rainwater harvesting system consisting of Desilting-cum-filter chamber and bore wells for

recharge into the groundwater. RWH will be initially done only from the roof top. Runoff

from green and other open areas will be discharged into RWH pits only after permission

from CGWB. No demand will be met from the process.

Analysis of the observed data on intensity, duration of rainfall of past records over a period

of years in the area is necessary to arrive at a fair estimate of intensity-duration for given



Environment Clearance of Multiunit Residential Development on khasra no. 243/244/1/1/KH/3, 243/244/1/1/KA/2,
243/244/1/1/KH/2, 243/244/1/1/GHA/2, 243/244/1/1/GA/2, 243/244/1/1/DA/2, 243/244/1/1/CHA/2, 243/244/1/2/2,
243/244/1/CHHA/2, 243/244/1/1/KA/3 at Village- Badwai, Tehsil-Huzur, District- Bhopal, Madhya Pradesh, India.
CONCEPTUAL PLAN

Page 17
www.dasindia.org

frequencies. The older the record available, the more dependable is the forecast. In Indian

conditions, intensity of rainfall adopted in design is usually in the range of 15 mm/hr to 40